CONTROLLED CONTROLLED

Ui RHINO-RACK

RLT600 Parts as seperate.
Fix the Quick Mount Spacer to the Leg using
the hardware in the leg kit. The bolts found in

=2/ /g
w1 RHINO-RACK
\'!{
QMHDO05
Item | Component Name | Qty iﬁ:t
1 M6 Channel Nut 2 NO02
2 | Quick Mount Leg HD 2 M709
Bar Spacer
3 | M6x40 Socket HD 2 B047
Cap Screw
4 Instructions 1 R569
*Note:

QMHDO05
Item | Component Name | Qty ?ﬁ:t
1 M6 Channel Nut 2 NO02
2 Quick Mount Leg HD 2 M709
Bar Spacer
3 | M6x40 Socket HD 2 B047
Cap Screw
4 Instructions 1 R569
*Note:

RLT600 Parts as seperate.
Fix the Quick Mount Spacer to the Leg using
the hardware in the leg kit. The bolts found in

RLT600 Parts as seperate.
Fix the Quick Mount Spacer to the Leg using
the hardware in the leg kit. The bolts found in

RLT600 Parts as seperate.
Fix the Quick Mount Spacer to the Leg using
the hardware in the leg kit. The bolts found in

the spacer kit will replace the original in the 3. the spacer kit will replace the original in the
leg kit. leg kit.
Tools Required: Tools Required:
5mm Allen Key Note: Max Spacer height Smm Allen Key Note: Max Spacer height
30mm 30mm
Issue: 02 Document No: R569 Prepared: Kayle Everett Issue: 02 Document No: R569 Prepared: Kayle Everett
=2 A~
Gt RHINO-RACK | CONTROLLED] B RHINO-RACK| CONTROLLED
S | S !
QMHDO05 QMHDO05
Item | Component Name | Qty Zaort Item | Component Name | Qty Zaort
1 M6 Channel Nut 2 NO02 1 M6 Channel Nut 2 NO02
2 | Quick Mount Leg HD 2 M709 2 Quick Mount Leg HD 2 M709
Bar Spacer Bar Spacer
3 | M6x40 Socket HD 2 BO47 3 | M6x40 Socket HD 5 B047
Cap Screw Cap Screw
4 Instructions 1 R569 4 Instructions 1 R569
*Note: *Note:

the spacer kit will replace the original in the the spacer kit will replace the original in the 3.
leg kit. leg kit.
Tools Required: Tools Required:
5mm Allen Key Note: Max Spacer height 5mm Allen Key Note: Max Spacer height
30mm 30mm
Issue: 02 Document No: R569 Prepared: Kayle Everett Issue: 02 Document No: R569 Prepared: Kayle Everett

¥4 RHINO-RACK

CONTROLLED

QMHDO05
Item | Component Name | Qty t:::t
1 M6 Channel Nut 2 NO02
2 | Quick Mount Leg HD 2 M709
Bar Spacer
3 | M6x40 Socket HD 2 B047
Cap Screw
4 Instructions 1 R569
*Note:

RLT600 Parts as seperate.
Fix the Quick Mount Spacer to the Leg using
the hardware in the leg kit. The bolts found in

i RHINO-RACK

CONTROLLED

QMHDO05
Item | Component Name | Qty ilaort
1 M6 Channel Nut 2 NO02
2 Quick Mount Leg HD 2 M709
Bar Spacer
3 | M6x40 Socket HD 2 B047
Cap Screw
4 Instructions 1 R569
*Note:

RLT600 Parts as seperate.
Fix the Quick Mount Spacer to the Leg using
the hardware in the leg kit. The bolts found in

the spacer kit will replace the original in the 3. the spacer kit will replace the original in the 3.
leg kit. leg kit.
Tools Required: Tools Required:
5mm Allen Key Note: Max Spacer height Smm Allen Key Note: Max Spacer height
30mm 30mm
Issue: 02 Document No: R569 Prepared: Kayle Everett Issue: 02 Document No: R569

Prepared: Kayle Everett



rodr
Small Controlled

rodr
Small Controlled

rodr
Small Controlled

rodr
Small Controlled

rodr
Small Controlled

rodr
Small Controlled


